


CAMPING TRAILERS

ACCESSORIES AND REPAIR PARTS

ACCESS0ORIES

fﬂ(?(?f?f?ESCIF?IlEES
PARTS LIST

Air Conditioner, Mini-Mach - 6727D709, 1,000 BTU Auto Extension 12 Volt, 25' - 4733C6701

6727D714 Ceiling Asgsembly with cecoling only Battery Mount Kit - 4749-2001
Air Conditioner, Super Mach - 6799A709, 13,500 BTU 11031018 Tapping screw x4
67990714 Ceiling Assembly with cooling only 1200E1268 Bolt x6
67992716 Super Mach Heat/Cool Strip 1201E637 Lock nut x6
Air Conditioner Kit, Mini-Mach -~ 4749-1401 4746-377 Fuse holder xl1
(Required with cooling only ceiling assembly) 4746-432 15 AMP Fuse
1103E1018 Tapping screw x2 4746-433 Caution decal
1212-0128 Grommet x1 4749-198 Battery plate x1
4350000058 Saturated foam, 6" pcs 4749-1%9 Battery angle xl
4723-337 Velcro strap xl 4749-553 Wire harness
4724-2608 Recegsed bumper x2 Bike Rack Assembly - 4749-1371
4733-1651 Cord set 28' x1 {(Requires 4749~1361 Roof Rack)
4739415 #3329 Nylon clamp x3 {See Details on Page 2) '
474189368 Screw-painted 10 x 5/8 x 4 Boat Rail Assembly (complete) — 4737-8451
4744A5811 . A/C wire cover - grey x1 (Required with 474%-1361 Roof Rack)
‘ 4747-232 Sealing washer x2 1014E1028 Machine screw 10-24 x 1 1/2, x4
; 474775471 Top brace assembly x2 1103E1018 Screw 10 x 5/8 ss3, x4
| 'Super Mach Air Conditioner Kit - 4749-2181 1201E6128  Acorn Nut 1/4-20 ss, x4
E 1103E1018 Tapping screw x2 1201E6398 L?cknut 10-24 3/8 x 15/64 8s, x4
g 1201-8658 Clamp x1 1203-8978 Rivet x4
% 1212-0128  Grommet x1 47378903 Pad x4 .
! 1216-451 3/8" Romex connector xi 4746A0538 Machine screw x4
1216-457 3/4* Romex connector x1 4747-222 Boat rail x2
4350000058  Saturated foam 4747-223 Mount tube x2
4723-337 velcro Strap x1 4749-1811 Tube tee connector x2
4724-2608 Recessed bumper x2 Bumper, Storage Black - 4133;6481 ] N .
4731A1321 Breaker switch 15 AMP x1 (See Details on Page 6) . R
: 4731B131 Breaker box x1 " Canopy, Self-stor1ng, Burgandy & Grey . . . ’
E: 4733-4138 Tek screw 10-16 x 3/4 x 1 4724H7011 - 9' and 4724H7021 - 11' (complete)
] 47378130  Squeeze connector x1 (See Details on Pagé 3): . N
4739415 Nylon clamp x3 Cooler Convertlble - 474409001
4741B9368. Screw-painted %5 ¢ {See Details on Page 3)
4741B9658 Expansion rivet x5 - R SR
'4744_307: - 20 AMP Breaker switbh %1 Electrlc Brake Package - 4714?2011
4744-3101 30 AMP Power cord, 30 ft . " (See Details on Page 4) . -
47440504 Cord set x1 'Furnace - Hydro-Flamé Furnace;: 12 000 BTU_— 474 571
3 4744A5811' A/C Wire cover,. grey x1 y - Hydro-Flame Furnace, 20, 000 BTU = 4737% 9661
4747-256 Breaker switeh 30 AMP x1 Furnace Installation Kit (Hydro Flame) - 4737F8041
f 4747-257_. 20 AMP Duplex receptacle.xl - 1103B0B06  Screw 8 x 3/8, x6
s 4747-258 Handy box cover x1 110381036 = Tapping screw 10 x 2", x4
3‘ 4747R5471 Top brace agsy x2 110381008 ° Tapping screw 10 x 1/2 ss, x13
B Super Mach Rir Conditioner Kit - 4749A2181 1201-8658 Clamp x4
; 1103E1018 Tapping screw x2 1201-8708 Clamp x2
1212-0128 arommet x1 120280268 Washer x2
" 4350000058  Saturated foam 1203-8741 Rivet x2, M25
4723-337 velcro Strap xl 1215-1778 3/8" Flared tee~forged x1
_ 4724-2608 Recessed bumper x2 1215-2418 3/8" Forged flare nut x4
" 4739-415 Nylon clamp x3 4350000029 1/8 x 1/2 Putty tape
474189368 Screw x4 4733Rn4128 Grommet x1
47447904 cord set x1 4734-3898 3/4" Bushlng xl :
4744A5811 A/C Wire cover - grey x1 4747~839% Thermostat brkt and plastic base
4747A5471 Top brace assy x2 4739~1258  Bushing x1 '
4741-925 Wood strip x2
4741-9471 Vent assembly
4741A926 Lower galley divider (left)
47418927

Lower galley divider (rlght)




ACCESSORIES ACCESSORIES -

PARTS LIST CAMPING TRAILERS

-Furnace Front Kit, 2380 - 4744A9631 Stove, Electronic Ignition , 2 Burner - 54355700
{Required with 4737FB041 Furnace Installation Kit) Stove Mounting Kit - 4747a5411
Furnace Front Kit, 2382 - 4747A8291 {See Details on Page 8)
{Required with 4737F8041 Furnace Installation Kit) Stove and Mounting Kit (complete) - 4714E5981
Furnace Front Kit, 2390, 2395 -~ 4747A8191 4733-4138 Tek screw 10 16 x 3/4", x4
{Required with 4737F8041 Furnace Installation Kit) 47348292 Stove rack x1
Furnace Front Kit, 2310 - 4744A96%1 4734B3058 Bracket x2
{Required with 4737F8041 Furnace Installation Kit) 4737-849 Cap with chain
Gas Bottle Cover, Burgandy - 4724D6441 4737B933 8tove support bracket
Molded Gas Bottle Cover - 4749A1341 47378937 Stove support
(See Details on Page 5) 4739-6978 Throw-away cylinder adapter x1
Overhead Cabinet Assembly, Classic Oak - 473%D6331 4739-6998 Street tee xl1
1016B1018 Machine screw 10-24 x 1 1/8", x2 474189368 Screw x6
1103E1008° Tapping screw 10 x 1/2" ss, x10 54358700 Propane stove
120186958 Kepsnut 3/8" width x 2 5410-5661 12' Gas hose assembly
4739A4898 . Hanger bracket x2

4741B4458 Conversion bracket x2
47144-8321 Hanger bar x1l
Privacy Curtain, 2310 - 4723A7871
Privacy Curtain, 2380, 2382, 2390 ~ 4723B7841
Privacy Curtain, 2395 - 4723A7881

TIRE & RIM

: 4715A3798 8" Dico {4 lug bolt)
Propane Hose, 12 ft - 4714-7931 471583798 8" Goodyear (4 lug bolt)
Recreational Vehicle Adapter - 5410A785
Refrigerator (Dometic) - 4744-8361 4730R3878 10" Dico {4 lug bolt)
Refrigerator Installation Kit - 4747A9001 4730B3878 10" Goodyear (4. lug bolt)

Roof Rack Assy - 4749-1361

. . 4749~2258 8" Good 5 1 bolt
(See Details on Page 6) oocyear { ug bolt)

4749-2358 10" Goodyear (5 lug bolt)
Screen Room, Burgandy & Grey

;' 4728D5621 ° 9° Models (Requires 4724H7011 Canopy)
| 4749-1871 2382 Laramie LTD only (Requires 472487011 Canopy)

4728F5601 11' Models (Requires 4724H7021 Canopy)

1225-4181 _.#5 Long zipper pull brags xl1, M5

1225G346 Zipper slide half x2 )

12256347 Zipper pull half x2 ‘Vanity Board, Classic Oak - 6341

122503468 Zipper slide half x2 . 5 S

1225U3478  Zipper pull half x2 . (See Details on Page 8)
{ i ; - E6441

1226-122 #3 Brass grommet with teeth Wardrobe Rack, Colonial White. = 4733E644

4060000012 Polyester cord

4060000045 i/4" Heavy duty shock cord
4350000002 3/4" Velcro hook, beige

4350000004 3/4" velcro loop, grey

4720p4021 Lashing hook, M6

4716=-3011 Screen Room Adaptor Pkg (left/rxght)
4723R5291 Pole assembly, x3

4734-6708 Spring assembly o

8470-1728 Pin, Blue (inner pole)

{See Details on Page 8)

8470-2258 Pin, Blue (outer pole)
4724~-2011 Shock cord clamp x4, M10
472482558 "10" Hook stake x10
4716-073 S—-Hook

4724-7941 " Screen room bag |

4741-4971 Dimpled bumper, M6
Spare Tire Carrier - 4749-1351 3
{(See Details on Page 7) ’ . e




B
g
[
L

CAMPING TRAILERS

4749-1371 BIKE RACK ASSEMBLY

FPARTS LIST

CODE _ PART NO. DESCRIPTION

1 4747214 Bike tube clamp x2

2 1020E1608 Machine screw x2

3 1200E220 Carriage bolt x1

4 1200E101 Bolt x2
1201E6128 Acorn nut x2
47437278 Nvlon washer x2

5 47472220 Bike clamp holder x2

6 1201-6258 Wing nut x1
4743182178 - Nylen washer x1

7 4747-21% Plate x2

8 4716-051 Machine screw x2
1201F639 Nut x2

9 4747-221 Support tube x1

: 4730B4648 Tube plug x2

10 4747-698 Support tube assy x1

11 4060000153 Bdge trim (4" pcs)

12 4737B940 Cvcle channel x1

13 47432278 Nylon washer x2

14 1014E1006 Machine screw x2

15 4746A053 Bolt x2
1202E0408 Washer x2
1201E6128 Acorn nut x2

16 4747-532 Cross brkt assy x1

17

4749-1901

Strap asgy x2




CANOFY SELF-STORING
CONVERTIBLE COOLER

PARTS LIST

CAMPING TRAILERS

/®

¢ 9 9 0 0 O

oo [ ﬂ?

0 0o o0 000

CANOPY SELF-STORING, BURGANDY & GREY

472447011 9°* MODEL AND 4724H7021 11°* HODEﬂ/fMHH

CODE PART NO, DESCRIPTION
1 4737B1391 Canopy support 9°
473721541 Canopy support 11°
2 4737E5971 Pole assembly, x2
8470-1748 Red cap x2
4734-6708 Spring eclip

3 472483931

Rope adjustor x2

4 8460A1431

Poly rope 10' x2

4724-2558 12" Hook stake x2
5 4737A4258 End cap
4737-3208 Tek screw
6 4720A2361 Support rod & pal nuts x2
4716-067 #6 x 3/8" screw x2
_ {canopy stops)
1201B7338 Pal nut {canopy stops) x2
7 47246655 Canopy only 9°
4724G656 Canopy only 11' .
8 4714-2681 canopy bag 9' model

Canopy bag 11' model

4714-2691

4744C9001 CONVERTIBLE COOLER '

DESCRIPTION
Door assembly: -

CODE PART NO.
1 474489081

4744-8051 Latch cover . -~
4716-062 Screw :
4744-815 Decal
2 4744-9098 Right pivot-
- 4744-9108 Left pivot
110780818 Screw
3 4744-8321 -Leg
4741-8218 Screw
4 474428181 Latch
4741-8218 Screw
5 4744-8331 Lid
6 4747-9051 Ice tub (less faucet, grommet
and nut)
4744-9071 Faucet assembly
1212-0128 Grommet
4744-8261 Nut
4744-8171 Drip tray
4744-8031 Half tray J;




E
.
]
y
3
[
:
3

((olenare | =&

CAMPING TRAILERS

ELECTRIC BRAKES

" ELECTRIC BRAKE PAC

KAGE - { COMPLETE

4714F2011 for 1 1/16" diameter stréight spindle

Coleman Dexter Qty/ :
Item _Part NO. Part No. Brake Description
1 Note 36-36-4 1 Backing plate assy
2 Note - 46-23 2 Shoe hold-down spring
3 4714B2071 40-125 1 Primary shoe and lining assy and
40-49 1. Secondary shoe and lining assy
4 471482411 46-24 1 Retractor spring
5 4714-2841 47-30-4 1 RH actuating lever arm and
~47-29-4 1 LH actuating lever arm
6 . 471482461  46-30 2 Anchor post clip, M2
7 *Note 27-5 1 Wire clip
8 473402471  46-39 1 Magnet retainer clip
9 4714C2451 42-44 1 Magnet assy kit; includes
1 magnet, 1 spring and 1
RS L . - retainer clip o :
10 471472421 46-25 1 Magnet housing gpring
11 471472101 4622 1 Adijustable screw spring
12 471482041 43-11 1 Adjusting screw _
13 Note 7=-41 4 Backing plate bolt
14 Note 64-1 1 Stabilizer bracket
15 Note 46-7 1 Plug
473373521 23-48 RH complete brake assy only
4733A3531 23-47 LH complete brake assy only:. .
NOTE: Must be ordered through Dexter.

When ordering with Dexter please

supply their vendor number.

Phillips Industries/Dexter Axle Division
1-219-295-1900 Customer Service Department

e




MOLDED GAS

BOTTLE COVER

n[@k_m@] |

PARTS LIST CAMFPING TRAILERS
474901341 .MOL‘DED GAS BOTTLE COVER, 2300
CODE _PART NO. DESCRIPTION ///
1 4749-185 Gas bottle cover
4749-936 Alongatop
4733C0601 Rivet, M25
2 474931961 Latch x2
4733C0601 Rivet, M25
3 4749-1951 Latch angle x2
4733C0601 Rivet M25
4 4747-9301 Safety latch bracket
4733~3398 Bushing
4724-2608 Recessed Bumper
1202B0268 Washer
110381028 Screw 1 31/4"
5 474722091 Safety latch rod :
6 4749-1948 Plastic gpacer x2 L{7?575C;£:i51:>‘
7 4747-2538  Clamp x2 Ruovek—
' 1203=-8651 Pop rivet, x2 M50 - :
. 120280268 Washer x2 NyIB B
8 4716A512 Trim tape (5 ft.) \Q\d_/q{\
9 4747-9471 Keeper bracket x4 :
4741B9658 Expangion rivet x8 ' 1)
10 -4749-2038 Stiffener angle L¥wt4“)Fﬁ#%52;
4739-4198 Red vinyl cap x1 '
4749-1898 Safety latch decal
g L7 4%\Wa

FRON

4

T VIEW




CAMPING TRAILERS

ACCESSORIES
PARTS LIST

LV

ROOF RACK

S5TORAGE BUMPER

B

A

| -

CODE

PART NO. DESCRIPTION
4749-1361 AMERICANA ROOF RACK. 5  4749-1791 Long bracket x2
o 1103E1018 Screw x4
CODE_ PART NO. DESCRIPTION 1020EK1624 Machine screw
1 4749-141 Mount tube x4 4747-237 Acorn nut x2-
4730B4648 Tube plug x4 _ 4747-232 Sealing washer
1028K1624 1/4 x 20 x 1 1/2 Machine screw 4350000077 Double stick tape
2 3530000001 Aluminum tube x2 f8.% [ 4716-1401 Crogs tube x2
3 4749-180 Splice tube x2 7 4749-1811 Tube tee x4
4 4749-178 Short bracket x4 1020E1624 Machine screw x2
1103E1018 Screw 4747-237 Acorn nut x2
4350000077‘ Double stick tape Screw x4

1103E1018

FRONT VIEW )

C),//’“f@

473376481 STORAGE BUMPER ASSEMBLY (COMPLETE)}

SIDe VIEW CODE PART NO. DESCRIPTION
1. 47472224 Bumper_ (only}
2 4747-9061 Bumper Cap_{Curbside)
2a 4747-9071 Bumper Cap (Roadside)
4747-926 Bumper Latch x2
3 4747-928 Hinge x2
4 4747925 Strike x2

1203-8951 Rivet, M25 _
5 4747-554 Bumper brkt right assy
6 4747-555 Bumper brkt left assy
7 120083048 Bolt x2

4739-2298 3/8 Wwhiz lock nut x2

1202B0468 Washer x6

1202Bl0C68 Wagsher x2

SIDE VIEW




 SPARE TIRE

R

CARRIER ACCESSORIES
PARTS LIST CAMPING TRAILERS
4749-1351 SPARE TIRE CARRIER 2300
CODE___PART NO. DESCRIPTION

1 4747-908

_Spare Carrier

2 4747-916

Spare carrier
reinforcement angle

4734-1861 Rivet, x7 M25
3 4747-543 Spare carrier angle x2
3A 1203-8641 Rivet x6, M50
3B 1201-6258 Wing nut x2
4 4747-915 Extender x1
4a 4720H1561 Long pin x2, M5
4B 1202E040 Washer
4C 120481231 Cotter pin x2, M10
4D 4731-3878 Bolt x2
48 120186038 Nut x2
5 1201E287 Weld screw x1
5 4724-2608 Stop Button x1
5B 4733-4138 Screw xl
(€] €]
e = —K FRONT CROSS
/ FRON|  —ecemmmrmmm) \ CHANNEL
®© ® \
G
TOP VIEW
C)//f ® ®

N\

REAR

/

REAR CROSS
CHANNEL




CAMPING TRAILERS

ACCESS

o

RIES

FPARTS LIST

w

STOVE BRKT &
MOUNTING KIT

VANITY BOARD

474785411 STOVE BRACKET & MOUNTING KIT | 4733E6441 WARDROBE RACK
CODE PART NO. DESCRIPTION i CODE PART NO. DESCRIPTION
1 4734B3058 Mounting brkt x2 1 4747-696 Wardrcbe brkt assy x2
4741B9368 Screw {painted) 120308751 Rivet, M25 x4
2 47348292 Stove rack xl 2 4724-2608 Stop button x4
3 47378937 Stove_ sgupport rod xl1 1016B10C18 Screw x2
4 47378933 Stove support brkt x1 1201B6958 Nut x2
4733-4138 Tek screw x4 3 4734C118 Wardrobe hanger
. 1203¢8751 Rivet, M25 x 2
o ® [° & © b= o 4 4734D119 Wardrobe bar x1
) 5 4734D118 Wardrobe hanger x1
) ) 1203¢8751 Rivet, M25 x2
C C Le) (=] (=] L=
\ O Q :
TOP VIEW @ o @W
- Ot‘\@

=

PET

o

C]:kasﬁaéémai

4733H6341 VANITY BOARD

' @/® CODE _ PART NO. DESCRIPTION
. 1 4734-2048 Screw eye x2
/® ‘2473380791 Vanity béard mirror xl
P = 3 473982908 Screw cap x2
1015B1012 Screw x2
4739-2918 Screw washer x2
1201B6928 Kepnutsg x2
4 4747-81781 Spice organizer x1
f() 5 4744-330 Rivet x2
] 0322A3308 Brass spacer x2-
| . 6 _ 473380811  Towel holder x1
“1:) 7 473422028 Chain_ x2
a8 4734-2031 8" Hook, M4 x4
g o . 4
\\ .




	89americana 30
	89americana 31
	89americana 32
	89americana 33
	89americana 34
	89americana 35
	89americana 36
	89americana 37
	89americana 38
	89americana 39

